235 2™ Avenue NE
Hickory, NC 28604
May 06, 2015

“SAFETY RECALL NOTICE”

NATIONAL HIGHWAY TRAFFIC SAFETY ADMINISTRATION
RECALL NO: 15E013

Attention Evergreen RV:

This notice is sent to you in accordance with the requirements of the National Traffic and Motor
Vehicle Safety Act. No. 577.13, “Notification to Dealers and Distributors’.

HSM Inc., “formerly known as Hickory springs Manufacturing”, has determined that a defect
which relates to motor vehicle safety exists in certain “RV Step” models manufactured by
HSM, which were shipped between October 18", 2012 and January 9% 2015. Shipping
records indicate that you have purchased these steps through our distributor Lippert
Components, Inc. aka “LCI",

Specifically, HSM has determined that the rivets marked as #96 or rivets marked as #55,
which connect the 2nd and 3rd step at the hinge point (2nd and 3rd step, defined as the 2nd
step from the ground level and the 3rd step from the ground level) of the Quad step, may
shear or pull out under load. HSM has further determined that on these RV Step
configurations, the inboard rivets marked as #08 or 80, which connect the top step tread
(top step, defined as the 4th step from the ground level) to the upper hinge bracket of the
Quad Step, may shear or pull out under load.

Please Note; these rivet numbers may be utilized at other locations within the step
assembly. These other rivet locations are not affected by this recall and should be
considered safe under continued use.

There is no visual or audible warning which would precede this condition. All step models
indicated in this notice are presumed to contain the defect and must be repaired in
accordance with the enclosed Service Repair Procedure, SRP 1502-0001.

To correct this condition, an inspection of the RV Step must first be conducted to assure
that the step is an HSM product. Once confirmed, repair must be conducted in accordance
with the enclosed Service Repair Procedure SRP 1502-0001. HSM has developed a parts
kit, HSM Kit # 185405, which contains all parts needed to affect the repair. The expected
out of service time necessary to affect repair is .5 hours per step assembly. HSM will
facllitate repairs relating to this recall, including both parts and labor, at no cost to you the
manufacturer or to the vehicle owner. Repair kits for this recall are anticipated to be
available for shipment on or before 04/06/2015.

REV._




Upon receipt of this Recall Notice, HSM is requesting that you provide notification of this
Safety Recall to the Customer/Owner of the subject “RV Step(‘s) and a copy of the enclosed
“RV Step Inspection Procedure”. Again, inspection of the RV Step must be conducted to
assure that the step is an HSM product. We will immediately ship repair kits containing all
required parts and a copy of Service Repair Procedure SRP 1502-0001, to you or to the
Customer/Owner at your direction.

Should you have any vehicle('s) in inventory that require the recall service work; please
make certain that these vehicles are corrected prior to sale. The Federal Motor Vehicle
Safety Standard No. 577.13 states that it is a violation of Federal law for a dealer to deliver
a new motor vehicle or any new or used item of motor vehicle equipment (including a tire)

covered by the notification under a sale or lease until the defect or noncompliance is
remedied. :

Based on review of shipping records, we have determined that you purchased steps
through our distributor Lippert Components Inc. aka “LCI". LGl has determined that “RV
Step('s)” as indicated on the enclosed “Appendix ~ A”, were shipped to your manufacturing
location on the dates indicated. HSM will be managing this recall directly with you the
customer, in support of our distributor. All communications regarding this recall should be
directed to the HSM customer service agent as noted below.

If after contacting HSM, you have not received the Service repair Procedure and parts
required to remedy the defect, in a reasonable period of time, you may contact:

ADMINISTRATOR
NATIONAL HIGHWAY TRAFFIC SAFETY ADMINISTRATION
1200 NEW JERSEY AVENUE, SE
WASHINGTON, DC 20590
1-888-327-4236
TTY: 1-800-424-9153
or go to: http:/iwww.safecar.gov,

If you have any questions about this recall please call HSM Customer Service at 479-646-
6161 ext 375,

Sincerely,

Darrell LaRue

Customer Service Department
E: djlarue@hsmsolutions.com
P: 479-646-6161 ext 375

REV._




aspatio Solutions

SERVICE REPAIR PROCEDURE

RV QUAD STEP 24" x 8 x 8, RIVET REPLACEMENT

SRP 1502-0001

REV.B032715

HSM RV STEP: (affected Part Numbers, As Follows)

LCI NO. / HSM NO.
994240R -24" RV Step 8x8 PRCD RAD
994240RXW - 24” RV Step 8x8 RAD
994240RBBW - 24” RV Step 8x8 ST PRC RAD RGR
G94240RCW - 24" 8X8 QUAD PRCD RAD BOXED
984240RW - 24" RV Step 8x8 ST PRC RAD W/ BRKT.
235458 235458LCH - 24" RV 8X8 QUAD STEP RAD LCI
235458 / 235458LCIA - 24 RV 8X8 QUAD STEP 5L RAD LCI
349749 3497491C) - 24 RV 8X8 QUAD ST FLAT RAD LCI
349749 / 3497491CIA - 24 RV 8X8 QUAD STEP FL RAD LCI
9942401RXW - 24" RV 8X8 QUAD STEP RAD

ISSUE:

HSM has determined that the rivets marked as #96 or
rivets marked as #55, which connect the 2nd & 3rd step
at the hinge point (2nd and 3rd step, defined as the 2nd
step from the ground level and the 3rd.step from the
ground level) of the Quad step, may shear or pull out un-

der load, HSM has further determined that on these RV -

Step configurations, the inboard rivets marked as #08 or
80, which connect the top step tread (top step, defined as
the 4th step from the ground level) to the upper hinge
bracket of the Quad Step, may shear or pull out under
load.

Please Note:

The rivet numbers referericed previously, may be utilized
at other locations within the step assembly, These other
rivet locations are not affected by this recall and should
be considered safe under continued use,

ACTION:

inspect your vehicles step to assure that it is an HSM
product and to determine the rivet configuration for se-
lection of the proper repair procedure. Then follow the
setvice procedure steps as defined in Appendix “A” or
“B”, to correct the condition.

WARRANTY STATUS:

Eligible under Safety Recall # 15E013

NOTE: All warranty claims must be submitted in accord-
ance with HSM watrranty procedures and shall include o

copy of the completed Recall Response Card for each
step repair,

“ATTENTION”

Any RV Step repair request for steps manufactured out-
side the date range of this recall, must be preceded by a
“prequthorization Request” which includes photo-
graphs of the step clearly indicating the step manufac-
turer and the defective rivets.

SERVICE OPERATION: APPENDIX “A” Approved Time:

RV Step - # 96 Hinge Rivet Replacement
@ Step Tread 2 & 3, LH & RH Rivet and

50 Hr.

{Totat time to complete

#08 or 80 Top Tread Mount Rivet Re- this SRP)
placement LH & RH,
SERVICE OPERATION: APPENDIX “B” Approved Time:
RV Step - # 55 Hinge Rivet Replacement .50 Hr,

@ Step Tread 2 & 3, LH & RH Rivet and
#08 or 80 Top Tread Mount Rivet Re-
placement LH & RH.

STEP INSPECTION PROCEDURE:

NOTE: SAFETY GLASSES MUST BE WORN AT ALL TIMES DURING THIS
INSPECTION PROCEDURE.

{Total time to complete
this SRP}

1. Vehicle Staging - Stage the vehicle in a level, clean
and dry area.

2. Secure for Service - Place wheel chocks at each axle
to ensure that the vehicle cannot move during the
Inspection procedure,

3, Deploy the RV Step - Fully deploy the RV Step from
the stowed position, extending It outward and un-
fold each step tread, This will position the step in
the best position for inspection,




SRP 1502 — 0001 (conTiNuED)

5.1 CONFIGURATION “A” - HSM RV Step with a ship-
ping date between October 18", 2012 and February 14",
2014,

5.1.1 ‘This configuration has a hinge point rivet
marked with the #96 at the 2™ & 3 Step (2™ & 3™ step,
defined as the 2 step from the ground level and the 3"
step from the ground level}.

HINGE POINT RIVET MARKED #96 @ 2™ & 3" STEP

5,1.2 And a Top Tread mount point rivet marked with
the # 08 or 80 at the rear inboard mounting position,
both left and right sides,

TOP TREAD REAR 108 or 80 RIVET

NOTE: CONFIGURATION “A” - MUST BE REPAIRED IN
ACCORDANCE WITH SRP-APPENDIX “A” ’

REPAIR PROCEDURE SELECTION:

5.2 CONFIGURATION “B” - HSM RV Step with a ship-
ping date between February 16“‘, 2014 and January 9“‘,
2015,

52,1 This configuration has a hinge point rivet marked
with the #55 at the 2" & 3" Step (2" & 3™ step, defined
as the 2™ step from the ground level and the 3" step
from the ground level).

HINGE POINT RIVET MARKED #55 @ 2™ & 3" STEP

5.2.2 AndaTop Tread mount point rivet marked with
the # 08 or 80 at the rear inboard mounting position,
both left and right sides.

TOP TREAD
REAR POSITION

#08 or 80 RIVET

NOTE: CONFIGURATION “B” - MUST BE REPAIRED IN
ACCORDANCE WITH SRP-APPENDIX “B” .

Upon confirmation of the step manufacturer and step configuration, please select the appropriate Service Repair Proce-
dure Appendix, “A” or “B” and conduct the appropriate repairs. .




SRP 1502 - 0001 APPENDIX “A” (cdﬁT:NUED)

hinge rivet on the inner side of the step.

4,1 Drili The Rivet - Using a 3/8” drill bit, drill out the D|SCONN ECT STEP

DRILL RIVET

4.4 Enlarge hole of the inner bracket using 3/8” drill
bit. This hole must be enlarged for the 3/8" hex head
bolt.

4.2 Remove Rivet - Remove the hinge rivet from the _ ‘ ENLARE HOE
step bracket. If necessary use the 1/4” Drift Punch and T e / :
Ballpeen Hammer to drive the Rivet from the mounting ’

hole.
REMVE RIVET

4,3 Disconnect Step - With the rivet now removed,
disconnect the lower step (step treads 1 and 2) from the
step assembly.




SRP 1502 - 0001 APPENDIX “A” (conTINUED)

NOTE: “Do not unfold any of the step treads 7.3.1 {Optional) Clamps can also be used as shown be-
from their stowed position”. low to clamp step in position .

7.1 Drill The Rivet - Position yourself below the step,
then using an air drill with a 3/8” drill bit, drill through
the flange area of the Top Tread inboard rivet,

7.2 Remove Rivet - Remove the mounting rivet from the
step bracket. If necessary use the 1/4” Drift Punch and
Ballpeen Hammer to drive the Rivet from the mounting
hole,

7.3 Enlarge hole of step plate assembly using a 3/8"” drill
bit, The linkage arm can be used as a guide by lifting up
steps with one hand to line up holes of linkage arm and
step plate assembly.

ENLARGE HOLE




SRP 1502 - 0001 APPENDIX “B”

RV QUAD STEP 24” x 8 x 8 - Hinge Point Rivet Replacement #55 @ 2nd & 3rd
Step & Top Tread Mount Rivet #08 @ Inboard Mounting Position, LH & RH

ACTION:

This Appendix Addresses Step Configuration B:

HSM has determined that the rivet marked as #55, which
connects the 2nd and 3rd step at the hinge point (2nd
and 3rd step, defined as the 2nd step from the ground
Jevel and the 3rd step from the ground level} of the Quad
step, may shear or pull out under load.

HSM has further determined that the Inboard rivets
marked as #08, which connect the Top Step Tread (top
step, defined as the 4th step from the ground level) to the
upper hinge bracket of the Quad step, may shear or pull
out under foad,

Please note, these rivet numbers may be utilized at other
locations within the step assembly. These other rivet loca-
tions are not affected by this recall and should be consid-
ered safe under continued use.

The affected population of potentially defective products
shipped to HSM customers between the dates of Febru-
ary 16th, 2014 and January Sth, 2015.

TOOLS REQUIRED: (Configuration “B")
{1EA.) - SAFETY GLASSES

(1PR.) - MECHANICS GLOVES

{1EA.) - AIR DRILL, 1/2” CHUCK

{1EA.) - DRILL BIT, METAL- 3/8"

(1EA.)~ DRILL BIT, METAL- 7/16”

{IEA.) - AIR RATCHET WRENCH, 5Q DRIVE 3/8"
{1EA.) - TORQUE WRENCH 3/8” DRIVE

{1EA.) - 5/16" SOCKET, 3/8"” DRIVE

(2EA.) - 9/16” WRENCH, BOXED END

(1EA.) - 5/8” SOCKET,; 3/8” DRIVE

(1€A.) - 11/16" WRENCH, BOXED END

PARTS REQUIRED:  HSMKIT # 185405

2nd & 3rd STEP HARDWARE REQD: # 55 RIVETKIT

(2EA.) - SCREW, CAP HEX HD G5 7/16-14 UNC 1.00 GRIP LGTH = 0.58
{2EA.) - WASHER, 1.00 OD X .440 ID x 0.0 THK 660 NYLON

{2EA.) - STEEL FLAT WASHER, 7/16 TYPE A—WIDE

(2EA.) - STOVER NUT, 7/16-14

TOP STEP HARDWARE REQ’D: # 08/80 RIVET KIT

{2FA.} - SCREW, CAP HEX HD G5 3/8-16 UNC 1.25 GRIP LGTH = 0.64
{2FA.) - SPACER, 1,00 OD x .390 ID x ,385 THK 660 NYLON

{2EA.) - STEEL FLAT WASHER, 3/8 TYPE A—WIDE

{2EA.) - STOVER NUT, 3/8-16

{1EA.) - Paint, Rust-Oleum Protective Enamel Spray Gloss Black

NOTE: The HSM Parts Kit # 185405 contains parts to service all
step configurations. Part utilization Is dependent upon the
step configuration; therefore there will be unused parts upon
completion of the service work,

SERVICE REPAIR PROCEDURE:

“ATTENTION”
“DO NOT USE THE RV STEP DURING THE REPAIR PROCESS”

“MAKE SURE THE ENTRY DOOR IS IN THE CLOSED POSITION
DURING TH!S PROCEDURE”

SAFETY GLASSES MUST BE WORN AT ALL TIMES DURING THIS REPAIR
PROCEDURE.

1. Vehicle Staging - Stage the vehicle in a level, clean
and dry area.

2. Secure for Service - Place wheel chocks at each axle
to ensure that the vehicle can not move during the
service procedure.

RIVET REMOVAL @ 2nd & 3rd STEP

3. In accordance with the following procedures, remove
the RH Rivet first and then repeat steps 4.1 thru 4.4
for the LH Rivet.

3,1 Deploy the RV Step - Partially deploy the RV Step
from the stowed position, extending it outward approxi-
mately 6”. This will position the hinge rivet in the best
position for removal,

NOTE: “Do not unfold any of the step treads from
their stowed position”.




SRP 1502 — 0001

RV STEP REASSEMBLY @ HINGE POINT 2 & 3 STEP

5. In accordance with the following procedures, reas-
sembte the RH Bolt first and then repeat steps 5.1 thru
5.4 for the LH Rivet.

REQUIRED FASTENERS FOR 2nd & 3rd STEP HINGE JOINT

2nd & Srd STEP HARDWARE REQ'D; # 55 RIVET KIT
{2EA.) - SCREW, CAP HEX HD G5 7/16-14 UNC 1,00 GRIP LGTH = 0.58
{2EA.} - WASHER, 1,00 OD X .440 [D x ,0,0 THK 660 NYLON
{2EA.} - STEEL FLAT WASHER, 7/16 TYPE A—WIDE
(2EA.} - STOVER NUT, 7/16-14
{1EA.) - Paint, Rust-Cleum Protective Enamel Spray Gloss Black
{Not Included W/ Parts Kit)

5.1 Align The Step - Align the step mounting hole at the
RH side of the step. If necessary insert the 1/4” Drift
Punch through the hinge hole as an alignment guide.

5.2 Insert Nylon Washer - Insert Nylon Washer between
the lower step hinge bracket and the upper step hinge
bracket.

5,3 Insert Bolt (7/16” x 1" long bolt to replace 55 rivet} -
From outside of the lower step hinge bracket, insert bolt
through the hinge bracket hole, the Nylon Washer and
the upper step hinge bracket hole, This should place the
threaded end of the bolt toward the interior of the step
assembly.

Note: Make sure the Nylon washer is located between
the inner and outer brackets.

INSERT BOLT & WASHER

‘‘‘‘

APPENDIX “B” (conTiNUED)

5.4 install Flat Washer and Stover Nut onto end of bolt.
Install to 12-16 ft. ibs. of torque for proper step opera-
tion.

INSERT NUT & WASHER

RIVET REMOVAL @ TOP STEP TREAD MOUNT

6. In accordance with the following procedures, remove
the RH Rivet first and then repeat steps 7.1 thru 7.3 for
the LH Rivet,

6.1 Deploy the RV Step - Deploy the RV Step from the
stowed position, extending it outward to a resting posi-
tion, This will position the Top Tread rivet in the best
position for removal.

DEPLOY STEP




SRP 1502 — 0001 APPENDIX “B” (conTiNnuED)

TOP STEP TREAD REASSEMBLY 8.4 Install Flat Washer and Lock Nut - Install the 3/8”
Fiat Washer and 3/8” Stover Nut onto the end of the 3/8”
Hex Head Bolt, Tighten the Stover Nut to 12-16 ft, Ibs. of
torque for proper step operation.

8. In accordance with the following procedures, reas-
semble the RH Bolt first and then repeat steps 8.1
thru 8.4 for the LH Rivet.

INSTALL FLAT WASHER / NUT
REQUIRED FASTENERS FOR THE TOP STEP TREAD o
MOUNT - TOP STEP HARDWARE REQ'D: # 08/80 RIVET KIT
{2EA.) - SCREW, CAP HEX HD G5 3/8-16 UNC 1.25 GRIP LGTH = 0.64
{2EA.) - SPACER, 1.00 OD x .390 1D x .395 THK 660 NYLON
{2EA.) - STEEL FLAT WASHER, 3/8 TYPE A—WIDE
{2EA.) - STOVER NUT, 3/8-16
(1EA.) - Paint, Rust-Oleum Protective Enamel Spray Gloss Black

{Not Included W/ Parts Kit}

8.1 Align The Step - Align the step mounting hole at the
RH side of the step, If necessary insert the 1/4” Drift
Punch through the linkage hole as an alignment guide,

8,2 Insert Spacer - Insert Nylon Spacer between linkage
arm and the upper step plate assembly.

8.3 Insert Bolt {3/8” x 1.25" long bolt to replace 08 riv-
et) - From outside of the linkage arm, insert the 3/8” Hex
Head Bolt through the linkage arm hole, the Nylon Spac-
er and the upper step plate assembly hole. This should
place the threaded end of the bolt toward the interior of
the step assembly.

9. Refinish Paint - Refinish painted surface at the re-
paired areas of the step, as needed.,

INSERT WASHER / BOLT

13




st02/Z1/T v3 8L
ST0Z/9/T v3 9¢
yroz/ot/er va 81T
vioz/z/et v3 9t
yroz/oz/tr v3 og
$I0Z/ET/1T va sy
$102/71/13 vaz

$102/9/1T V3 8t
vroz/s/it v3 8T
$T0Z/8/TT vas

vyrozfog/ot V3 5¢
YI0Z/LZ/0T v3 81
$102/02/0T vaer
vToz/97/01 v3 98
vI0T/ET/0T vzl
¥I0Z/L/0T v3 9E
¥102/1/01 v3s

¥10Z/6%/6 V3 8T
yI0T/81/6 v3 9f
$102/11/6 Va3 81
+102/v/6 vasgt
$102/8%/8 V38t
vroz/9t/8 viz

vIoL /8 va gl
$102/¥7/8 va sy
$102/L/8 v3 81
y102/9/8 v3 0T
YT0T/T8/L v3 9¢
yroz/velL v3 8T
102/L1/L va 8¢
YI0Z/5T/¢ Vi 8T
Y102/0T/L V3 9%
102/87/9 va 81
v10Z/TT/8 vier
v10T/s/9 v3 8t
vroz/ee/s V3 9€
v102/02/S Vil

Y10%/8/s v3 8T
vioz/els va st
T0Z/veY v 8t
YI0Z/vLfy Vi
vioz/ee/y vis

yI0Z/8t /Y viee
¥10Z/1/p vas

vI02/T8/e Vit

aleg uswdiys won A0

8 AYND SNIAVY W¥T ‘931S

8 AYNAD SAIAVY WV 'd3LS

8 YN SAIGYY . ¥T "d31s

8 QYN0 SNIAVY P2 ‘434S
8OYND SNIAVY v ‘4315

£ AYND SNIAVY 42 ‘4315

8 aVNO SNIAVY T ‘4315

8 QVNDL SNIAVY T ‘d3lS

8 QYD SNIAVY (¥T ‘d3LS

8 AVND SNIAVY ($T ‘d31S

8 QYN0 SNIOVY LPZ ‘d3LS
8QVNY SNIQVY ,¥Z 'd3lS
8.aVNO SNIAVY ¥T 431S

8 QYN SNIOYY T d31S
8QVND SNIQVY Y “d3LsS

£ QYN SNIAVYH F2 ‘d3LS

8 QYND SAIAVY .¥T ‘43S

£ aVNL SNIGVY 7 ‘d3is

B AVND SNIGYY $T ‘d31S

£ AYND SHIAVY 7 ‘d31S

£ aVND SNIaVY 92 ‘d3lS

£ avND SMIavY T ‘daLs

8 QYD SNIAYY (¥T 'd3LS

8 QVND SNIAVY ,¥T ‘d31S
8aVAD SNIAVY . ¥2 ‘daLs

8 AYNO SNIAVY ,PZ d31S

8 OVNO SAIGWY 4¥Z “d3Ls

8 QYN0 SNIAVY ,¥T ‘434S
8AVND SNIAWY 4PZ 'd3ls

8 QYN SNIOVY ¥ ‘d3Ls

8 QYN SNIGVY b2 'dals

2 avNO SNIOVY ,\¥Z 'd21S

8 QYN SNIAVY ,¥Z ‘43lLs

3dVL I8 GVNO SNIAVY ¥T ‘d31S
3dVL I8 OVND SNIAVY T ‘434S
3dVL 18 QYO0 SNIAVY WP ‘d31S
3d¥L 8 VOO SNIAVY J¥2 'dals
IdVL I8 QYO SNIGVY VT 'd31S
3dVL I8 VN SNIOVY ¥T ‘434S
3dVL 8 AYND SNIAYY #T ‘d31S
3dV1 8 QVND SNIOVY 412 ‘dals
34v1 18 QVND SNIAWY W2 ‘d31S
34VL I8 OVND SRIGVY .¥T ‘d3Ls
34¥1 {8 AYND SNIAYY 2 ‘d21S
3d¥1 48 QVND SNIAYY L+Z ‘d31S
uondussg

VIDIESPSEL 8SVSET wa]
YID185V5€T 8SYSEY wang
YIJI8SYSEY BSYSET w3
VITI8SYSET 8SYSET way)
YID18SYSET 8SYSEL way|
YIDN8SYSETY 85YSET w3y
VID18SYSET BSYSET w2y
VIJI8SYSET BSYSET way|
VIDIGSYSET SSYSET way
YID18SYSET BSYSET way
VIDI8SYSET BSYSEL way)
YIYI8SYSET 8SYSEL way
VIDIBEYSET 8SPSET way
VIYIBSYSET 8SHSET way
VIIBSYSET BSYSET way
YIXIBSYSET 8SVSET wy|
VIDI8SPSEY BSYSET wisgy
YIDI8SYSET 8SPSET Wy
VIIBSYSEL BSYSET way)
VDIBSYSET BSYSET way
VID8SYSET 8SPSET wayt
VIOT8SYSET BEPSET way
VIDIBSYSEL BSPSET wdy
VIDIBSYSET 8SYSET wayy
VIDIBSYSET BSYSET way
VENI8SYSET 851aET way
YIDI8SYSET 8SPSET way|
VIDIBGYSET 8SYSET wag
VIDIBSYSET BSYSET way
VIXIBSYSET 8SPSEET way
VIIBSYSET BSYSET way
VIBSYSET BSPSET gy
VIDIBSYSET 8SVSEY wa
VIDI8SFSEL BSYSEY wiag|
YIDIBSYSET 8SYSET wiy|
YINBSYSEL BSYSET way
YIFI8SYSET BSYSET way|
YIDIBSHSET BSPSET way
VION8SYSET 8SYSET wa
VIDI8SYSET BSYSET way
YIBSYSEE 8SPSET wsy
VIIGSPSET BSFSET way
VIN1BSYSET BSYSET wayy
VIISSESET 8SYSET way
VIDI8SHSET 8saeT way

*ON WSH ON DT SdAL

Y XXIGN3dY
STOT 'S AN

£8 INVd AY AUNXNTIALSTAN - AY NIUO¥IAS
£ INVId AY AUNXNT FIALSTHT - AY NITYOWIAZ
€8 INVTd AY AUNXNTTTALSZEN - AY NIFUOUIAZ
E# INVId AY AUNXNT TTALSIAN + AY NITYOUIAZ
£8 INVId AY ANXNT TTALSIAN = AY NIIYDUIAS
€8 INVId AY AUNXMT TTALSZSNT - AY NISYOYIAS
S# INVId AY AINXAT ALSTSIT - AY NIFYDUIAI
E# ANV AY AUNXNT FTALSIIN - AY NITHUDHIAI
SH# ANV AY AYNXNT 2TALSIAN = AY NIUDUZAT
Sit INVIS AY AYNXNT TTALSIANT ~ AY NITYOYIAI
£ INVId AY AUNXNT TTALSZIT - AY N33YOH3A3
€# LNVId AY AYNXNT ITALS3SN - AY NIZYOYIAT
€4 INVId AY ARNXITTITALSIAN ~ AY NIIUOUIAT
£4 ANV AY AHNXM TTALSIAN ~ AY NIJUOUIAS
£4 INYd A¥ AYNXMT TIALSTIN - AY NIZUDUIAZ
€48 INVId AY AUNXNT TTALSISN - AY NIZYOURAI
€4 LNVId AY AYNXAT F1ALSZAMN - AY NIFUDUIA
€ INVId AY AYNXIM F1ALSZAM - AY NIFYDUIAZ
€4 AINVTd AY AUNXIT 3IALSIAN - AY NIIUOUIAZ
€4 INYI4 AN AUNXNT TTALSIAN + AY NIZIDUAI
S# LNV AY AUNXMT FTALS3AM - AY NIJYOU3AI
€# INVId AY AUNXM 31ALS3AN - AY NIFUDYIAL
€t ANVId At AUNXITTITALSIAN - AY NIFYOYIAZ
£# ANVTd A AUNXMT ITALSIIN = AN NIJUONIA3Z
i INYId AY AHNXAT TIALSTAN - AY NITUOUIAY
£# INVId AY AUNXMTFIALSIAN - AY NITUOUIAZ
€# INV]d AY AUNXITI 3IALS3M - AY NITYOUIAZ
€8 INYTd AY AUNXNT FIALSZIN - AY NIYDYBAZ

TITETO STOT/ET/T
TETEL0 ST0Z/S/T
TITETO $T0Z/0T/2T
TYTETO PLOLZ/TT
TITETO $TOZ/TZ/TE
TITELO YIOZ/EX/TL
TITETO $I0Z/TT/TT
TTTETO YI0Z/9/3T
TITETO YIOZ/W/TT
TITETO vTOT/E/TT
TTTEI0 ¥T02/62/0T
TTTET0 $T0T/v2/0T
TITETO $TOZ/OT/0T
TITETC ¥10Z/91/0T
TITELO YTOT/ET/OT
TEIELO ¥YOL/L/0T
TITETO ¥10Z/T/0T
TIIETO YI0Z/9Z/6
TTIETO PIOL/BY/6
TITEID ¥10Z/T1/6
TITEIO $T02/¥/6
TTEEI0 ¥T02/8%/8
TTTETO pT0Z/SE/8
TTIETO PT0L/12/8
TTTEL0 YIOZAT/8
TTIETO ¥10E/4/8
TTTETO YIOT/S/8
TITETO ¥TOZ/0E/L

€4 LNV AY AUOXM TTALSIAN - AY NIFUDUIAT TITELD YIOZ/ET/L
£ INVId A AYNXMT TTALSTAN - AY N3ZUSHIAI ITIETO ¥T0Z/LT/L
€8 INVId AN ABNXNT FTALSIHN - AY NIFUSUIAI TLTETO YI0Z/PT/L
€6 LNYd AY AYNXNT TTALSSSMN ~ AY NIFYDYIAT TITETO ¥T0Z/6/L
€4 INVd AY AYNXAT TIALSZN - AY NIJYOYIAT TTTEYO YTOL/LT/S
£t INVId AY AUNXAT STALSIAT~ AY NIFYOUIAI TIIETO YTOZ/TT/5
£ ANVIS AY AUNXNT TIALSTAM - AY NIFUDYIAZ TTTETO T02/5/9
£# INVTS AY AMNXOT TIALSIN - AY¥ NIZYOYIAI TTIET0 YTOT/82/S
£ LNV AY AMAXOT TTALSIMN ~ AY NITUOYIAT TTIETO YT0Z/02/S
S ANV AY AHNXM ITALSIIN - AY NITUOYIAI TTILETO vr0E/8/S
AN AY¥ AVNXNT ITALSIAN - AY¥ NITYONIAT TILETO yYOT/e/S
£4 INYTd AY AHNXNT TTALST - AY NITUOUIAS TTIETO PIOTY/Y
£ LNYTd AY AYAXMT TIALSTAN - AY NITYOUIAZ TITETO PTOT/ET/Y
SH ANV AY¥ AUNXTT TIALSZSN - AY N3ZYOUIAZ TIIETO PYOT/EL/Y
£ INYTd AY AUNXNT TIALSEAN - AY NIFYSYIAL TLTETO ¥IO2/LT/ Y
£ INVTId AY AUNXAT TIALSISN - AY NIFUSYIAT TITETO v102/1/%
€4 ANV AY AUNXNT TTALSIIN - A¥ NIFUDUIAI TIIETO YTO/1T/E
JuRN SO “oN J9WOISND O39S d3eq Bupsod
WGs'AIULZIAICE Bddnyng
S62Y-S28-vLSd
ddmug Auoyg
UDVINDD
d31S AY €T0ISTH TIVIIY

POPBSE-SYO-Sld
05895H-S¥0-Sld
6E9ESHSHO-SId
08STSHSP0-Sld
ZHy6Yrr-Sb0-Sid
SE0LY-SY0-Sid
06£9¥¥-SP0-S1d
S8OSYP-S¥0-Sid
8Zytr-Sv0-Sid
SEOYI-SY0-Sid
Y66TII-S¥0-5id
066TYP-5v0-Sld
26865-SY0-Sld
Z896EP-SYO-SId
6EVBEF-SYO-SId
060LEP-SY0-SId
TEISEPSYO-Sid
Y09reY-Sr0-Sld
TBSTEY-SPO-Sid
9050€Y-510-S1d
SLL8TY-SH0-SId
YOTLTr-GY0-S1d
€LEIL-SYO-Sld
LITSTr-SY0-Sid
S¥6ZTH-Sr0-Sid
LTLLTYSr0-Sid
LYS0T-SY0-Sid
9ETETYSP0-S1d
00ZLIP-5v0-Sid
TSTHLY-Sp0-Sid
989%IY-Sr0-Sid
SLYETSPO-Sld
728E0P-9¥0-5ld
|9E80Y-S¥0-S1d
$85901-St0-5id
LLEYOP~SPO-SId
6L5T0SH0O-SId
6E66£-SY0-Sid
ST8LEE-SY0-SId
£2856€-570-51d
Y9ESEE-5Y0-51d
060S6E-SP0-Sld
T6LEGE-SYO-SId
UBEEBE-SPO-SId
SBIYBE-9¥0-5id
~ON JUBUWIN20Q

SL61T100
9541700
0957700
$5LIT00
$660100
85TY3008
EPLOT00
8650700
ZZS0100
S0E0T00
TYT0T00
£600700
LT00T00
££86000
S9L6000
6016000
€46000
0626000

. 0868000
0488000
0Z£8000
6TPR000
£0€8000
8¥I8000
5¥64000
8894000
6584000
£6L000
9ZeL000
€9TL000
660£000
SE69000
7945000
0€S3000
08€3000
9123000
0£22000
£065000
STS5000
1695000
69414008
95€S000
Q9s0tTL008
£LE9Y000
1129000

“ON ™20( (23

EYOVIV-510-5d
YTELO-5P0-5d
TLIBS5P05d
8189S-Sv0-Sd
T96¥S¥-6v0-Sd
YIYTS-G0-Sd
TE9TSY-60-Sd
90505v~5%0-Sd
OE8EYY-S70-Sd
80€6Y-Gy0-Sd
LyE8YP-SP0-Sd
TSELVY-SYD-Sd
OYESYY-6v0-5d
S60SP-Sv0-Sd
TLBEYY-SY0-Sd
SEVZYY-GY0-Sd
ELLOVP-SH0-Sd
TS66EP-GH0-Sd
6YBLEV-S70-Sd
TI8SEY-SO-Sd
YOSEEH-SY0-Sd
TIEZEPSP0-Sd
SYYLEF-SP0-Sd
DLZOEP-SPOrSd
SE0827~5¥0-Sd
S0ZITY-SY0-Sd
0E9STY-GV0-5d
TSTYT-Sy0-5d
90TTLr-S9p0-Sd
¥980ZY-GY0-Sd
B0L6T-SP0-Sd
£6E8TIS0-Sd
0LSPIY-sp0-Sd
SEFETY-SYO-Sd
STSLIP-5Y0-5d
99560%-5v0Sd
LLPLOr-S10-5d
TSEPOY~SPO-Sd
62BZOV-5t0-Sd
8Z900V~510-5d
PE00P-S0-Sd
PL000Y-SY0-Sd
€L986€-590-Sd
TTIY6E-SP0-Sd
62688€-5¥0-8d

“oN ustudiys

OVSsY NI ‘AngIppIN

WD 8SL0T
AN UdaJBIoA3
2016108

$098TIN ‘AowaiH

3N

ANUIAY PUT 56




ST0T/E/T V3 8T 8QVNO SNIQVY YT 'd3LS  VIDN8SKSET BSYSEY wa) E# INVId AY AUNXIT TTALSTAN ~ AY NIJUDYIAI TITETO STOT/ET/T EETTSP-SYO-SId €L5TT00 B9BYOL-GP0-Sd
stoz/oe/t Y3 8T 8AaVND SNIGVY WWT 'dALS = VIDI8SYSET 8SYSET way £ INVId AY AUNXMT TIALSIAN - AY NIFYDUIAL TTIIETO STOZ/TE/T 8EVOSY-SYO-Sid 9EETIO0 vS039P-5¥0-Sd




